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Hussain Abdulrahman Alismail Industrial Co.

Alismail Certificates & References

Rev. 02




Company
ISO 9001 : 2015 Certificates

Quality Management System

N
ertificatigns a% Inspections

This is to certify that the Management System of the

Hussain Abdulrahman Alismail Industrial Co.
PO Box 919, Dammam 31421, Saudi Arabia

Has been assessed and found to be in Compliance with the requirements of Standard detailed below

ISO 9001:2015
Quality Management System
This certificate is applicable for the following Services

Design, Manufacturing & Fabrication of Steel & Wooden Furniture,
Laboratories, Partitions, Racking and Storage Items, Steel Structures,
Fire-Rated Doors & Prefabricated Buildings

This Certificate is issued having Certificate No.: SISTEMA/KSA/0322QHA141
First Surveillance Date: 21.03.2023 Issue Date: 21.03.2022
Second Surveillance Date: 21.03.2024 Expiry Date: 20.03.2023
Re-Certification due on: 21.03.2025

Certificate of Registration

Verify the certificate:- www.sistemacerts.com

ACCREDITED

Management Systems
Certification Body

MSCB215 nagmg Dll'e ctor

The Organization's documentation and Implementation has been reviewed and found to comply with the relevant standard rules. This certificate of Registration is based on the evaluation of
the mentioned scope and also responsible for maintaining the responsibilities of the relevant standard rules. If any changes in the Activities of the Company, this certificate invalid.
The validity of certificate is subject to Successfully Completion of surveillance audit on before due dates and its only valid after successful surveillance with continuation letter issued by us.
QUALITY SISTEMA Certifications and Inspections Pvt Ltd; Copr. Off.: FF, S8-1914, Sector-H, LDA Colony, Kanpur Road, Lucknow-226012.




Company
ISO 14001 : 2015 Certificates

Environmental Management System

ficatig sanE Inspections

This is to certify that the Management System of the

Hussain Abdulrahman Alismail Industrial Co.
PO Box 919, Dammam 31421, Saudi Arabia

Has been assessed and found to be in Compliance with the requirements of Standard detailed below

ISO 14001:2015

Environment Management System
This certificate is applicable for the following Services

Design, Manufacturing & Fabrication of Steel & Wooden Furniture,
Laboratories, Partitions, Racking and Storage Items, Steel Structures,
Fire-Rated Doors & Prefabricated Buildings

This Certificate is issued having Certificate No.: SISTEMA/KSA/0322EHA142
First Surveillance Date: 21.03.2023 Issue Date: 21.03.2022
Second Surveillance Date: 21.03.2024 Expiry Date: 20.03.2023
Re-Certification due on: 21.03.2025

Certificate of Registration

Verify the certificate:- www.sistemacerts.com

ACCREDITED
ooy
VISCBA215 naging Dlrector

The Organization's documentation and Implementation has been reviewed and found to comply with the relevant standard rules. This certificate of Registration is based on the evaluation of
the mentioned scope and also responsible for maintaining the responsibilities of the relevant standard rules. If any changes in the Activities of the Company, this certificate invalid.
The validity of certificate is subject to Successfully Completion of surveillance audit on before due dates and its only valid after successful surveillance with continuation letter issued by us.
QUALITY SISTEMA Certifications and Inspections Pvt Ltd; Copr. Off.: FF, S8-1914, Sector-H, LDA Colony, Kanpur Road, Lucknow-226012.




Company
ISO 45001 : 2018 Certificates

Occupational Health and Safety Management System

@ s and Inspections

This is to certify that the Management System of the

1011

Hussain Abdulrahman Alismail Industrial Co.
PO Box 919, Dammam 31421, Saudi Arabia

trat

1S

Has been assessed and found to be in Compliance with the requirements of Standard detailed below

ISO 45001:2018

Occupational Health & Safety Management System

This certificate is applicable for the following Services

Design, Manufacturing & Fabrication of Steel & Wooden Furniture,
Laboratories, Partitions, Racking and Storage Items, Steel Structures,
Fire-Rated Doors & Prefabricated Buildings

This Certificate is issued having Certificate No.: SISTEMA/KSA/03220HA143
First Surveillance Date: 21.03.2023 Issue Date: 21.03.2022
Second Surveillance Date: 21.03.2024 Expiry Date: 20.03.2023
Re-Certification due on: 21.03.2025

Certificate of Reg

Verify the certificate:- www.sistemacerts.com

ACCREDITED
Management Systems
Certification Body ] ]
MISCB21S naging Director
The Organization's documentation and Implementation has been reviewed and found to comply with the relevant standard rules. This certificate of Registration is based on the evaluation of
the mentioned scope and also responsible for maintaining the responsibilities of the relevant standard rules. If any changes in the Activities of the Company, this certificate invalid.

The validity of certificate is subject to Successfully Completion of surveillance audit on before due dates and its only valid after successful surveillance with continuation letter issued by us.
QUALITY SISTEMA Certifications and Inspections Pvt Ltd; Copr. Off.: FF, S8-1914, Sector-H, LDA Colony, Kanpur Road, Lucknow-226012.



Products
GB 8624 — 2012 ( Fire Retardant ) Certificates

HPL (High Pressure Laminate)

full report available when it is requested

TEST REPORT

No. : GZIN2012068619CM
Date : Dec 16, 2020
Page: 1of 6

scan to see the report
P .

GZINZO‘ZOGBG'QCM

CUSTOMER NAME: HUSSAIN ABDULRAHMAN ALISMAIL EST. FOR OFFICE SYSTEM
FACTORY

ADDRESS: BLOCK #4 LBN ZAHR STREET IN 1ST INDUSTRIAL CITY DAMMAM,
SAUDI ARABIA

Sample Name : HPL

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample information
provided by client.

Date of Receipt : Dec 03, 2020
Testing Start Date . Dec 03, 2020
Testing End Date :  Dec 16, 2020
Test result(s) : For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to the
sample(s) tested)

Signed for

SGS-CSTC Standards Technical
Services Co., Ltd. GZ Branch Testing
Center

1&2/

Tobby Yang
Authorized signatory

Unless otherwies aoreed in writing. this document ls lssued by the Company sublect to Its Genersl Condiions of Service printed
overieat. availabie on reques! of accesuile athp:/ w805, ct /'n/wm. Ang- -Congions.asox and. & ronic format documents
subject to Terms and Conditions for Electronic ol s Torms-and-Condt wwof ,goc 1. a8px
Attention Is drawn to the limitation of liability, i ndlmmﬂcn"on an mhdlchm uun defined thersin h d v of this ﬁo(umu .
advised that information contained hereon reflects the Company’s findings at the time of its Intervention onl within the fimits of
Chonts Instructions. | sny. The Compeny's seie. fesponaibity is 1o its Client and thia document doss "o} sxonetate pertes 10 8
transaction from exarcising all their rights and obligations under the transaction document documant cannot be reproduced
except in full, without priar witien approval of the Compeny. Any unauthorized aitoration. 'olv-vy or faisification of the content or
appearance of this document is unlawful and offenders may be prosecuted 1o the fullest extent of the law. Unless otherwise stated the
resufts shown nthie Wet repartreferonly o m-umpum tosted and Iu:h sampl(s) are retainad for 30 days only.

J\sumkaoemmzmnmwwmmmcm 510663 1(86-20) 82155555 | (86-20) 075080  www.sgsgroup.com.cn
|HE M - BEEAFREHRRHSR1968 8 510663 1(B6-20) 82155555 f (B6-20) 8075080 e sgs.china@sgs com

Member of the SGS Group (SGS SA)



Products
BS 5852 —1: 1979 ( Fire Retar Certificates

PU, Polyurethane Leather

full report available when it is requested

Test Report No.: 70.404.21.20176.01-01
Dated: 2021-04-13

Applicant: Hussain Alismail Industnal Co.

Address: Block # 4 Ibn Zahr Street in 1st Industrial City Dammam, Saudi Arabia
Sample Submission: The samples were submitted by applicant and identified.

Product Name: PU

Identification/Style No.:  TS-07
Receipt Date of Sample: 2021-01-22

Date of Testing: From 2021-01-26 to 2021-02-02

Test Result: Refer to the data listed in following pages.

Test Specification(s) or Test item(s}: Conclusions:
1. Ignitability test according to the furniture and fumishings (fire) (safety) regulations 1988 Pass

(amended 1989, 1993 and 2010)

Schedule 4 part | & Schedule 5 part |

Hardline Laboratory

TUV SUD Certification and Testing (China) Co., Ltd.
Shanghai Branch Test Center

dall-/\a/l/‘ (201,

," Gu, Xiaodong
Designated Reviewer

A @’ : ,’.. >
Prepared Sy’ /{/ % ~
Yang, Chaohe

Project Handler

Nots: ﬁ)wrm&cm'am wnd. Fothnlvﬂmplmomt - Bwww tuv-sud cricn-sciterms-and-conditions

2) Anyy use for in writing. This technical report may only be quotad in full. This 13 the reautt of a single
omnahonofmeob;u;mquaooonmmmtmpwmowmﬁ“wﬂydmwmmwwmwFothmmls
please ses teating and certification reguiation, chapter A-3.4. 3) The conciusion of test result waa drawn according fo comesponding reguiation or standara

method andl or client's requiremant
Laboratory: T - +86-21- 6141 0123 Rega. Offics: Page10f4
s i T - #85-21- 6140 3600 TUV SUD Certificabion and Teating {China) Co.,

Giaas Furniture Industry Park, Xiehe  hifp:iwww tuv-sud.cn Ld Shanghai Branch TUV SUD Group
g i Ity No.151 Heng Tong Road i, 200070 P.R.
Davelopment Araa, Bazhou City, Hebei -151 Heng Tong Shanghai, |
Province, P.R. CHINA China

Tov®



Products
BS 5852 Part 2 : 1982( Fire Retardant ) Certificates

Foam

full report available when it is requested

ntertek

Total Quality. Assured.

Test Report
NUMBER : TSNHO0371787

Applicant : Hussain Alismail Industrial Co. Date : Apr 01,2021

Photo

To be continued

Authorized By :

For Intertek Testing Services

(Tianjin) Ltd.

N
T —— o
W -
David Zhang
Senior Manager
Page 10of 4

Intertek Testing Service (Tianjin) Ltd. No. 7 Guiyuan Road, Huayuan Hi-Tech Tel +8622 8371 4973

CHRORTR) R AR S TIREZ ol Park, Tlanjin, 300384 China Fax +86 22 8371 2205 m

AR S0 DA e el L HE S 7 www.intertek,.com.cn

(A 300384 www.intertek,com



GB/T 20390. 1-2018 Prqd_ucts
& GB/T 8629-2017 ( Fire Retardant ) Certificates

Fabric ( Blanket, Bedsheet, Pillows & Privacy Curtains

full report available when it is requested

WML BIE(86-755)8807 1443 M MAMCN.Doccheck@sgs.comifE i),

EHMRRE,

WRR R Ry

P

: 4

Em

Test Report  No. SL520453000730TX Date:  2020-11-10 Page 1 of 2

The following sample(s) was/were submitted and identified on behalf of the client as:

Consignor: HUSSAIN ABDULRAHMAN ALISMAIL EST. FOR OFFICE SYSTEM
Client 3 FACTORY.
Information :

Consignor address: | PO BOX 919DAMMAM 31421 KSA

A: Blankets: flannel+fleece in blue.
.. | B: bed sheet: 100%cotton in white.

~ Sample Sample Description: C: pillow insert: 100%cotton in white.
information D: privacy curtains: 100%polyester in grey.

Sample Quantity: A/B/C/D: One piece

Test Type Submitted (sample sent by client)
Test Sample Receiving 2020-10-13 z 2 s
Information-| Date: 2020-10-27 Test Period: 2020-10-13~2020-11-10

Test Performed: See the result page
Test The report only give the test result, detail please see follow page
Conclusion P Vg ] P page.

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Shang hai) Co.,Ltd

Approved by:

Yo

Cheryn Xu(Authorized Signatory)
This test report refer only to the samples tested

BESHBEDN., FMSLLAFTKE (RESBEFK > BA.

mmmnmmﬂm*mm Eﬂﬂb&uuw_amw&@m&mgmﬁﬁ WFHRL
a e aspx HA . W XEXPFREFESE, B

BOUREERWOE RS K. EHRENNAAEME, LR AT ERSCSER T EF MR T, A FAGR.

SCSRAMIMES AT, 3+ HURE MR 5% REZ A 2A ORARBRT 0 X% . AKBEAR BERE, &

KAERMBTES, SXRI. EAREERNREARBBAET OB, HERABBRAATY, WERHLWE XL

WA BEANRE, ARREGFRAENERBAURMER, LR R EH0X. SHSL 7653886

3*Buiding No.669,Yishan Road Xuhwi Distft ShangnalCtina. 200233 t (86-21)61402666  f (86-21) 64956763 WWW.sgsgroup.com.cn
i - 1 - $ICEE L #880 SR  WD: 200233 t (86-21) 61402666 f (B6-21) 64958763 sgs.china@sgs.com
T

Member of the SGS Group (SGS SA)




Products
ISO 12952-1:2010 ( Fire Retardant) Certificates

Fabric ( Bedsheet )

full report available when it is requested

SGS

Test Report No.: GZHL21100425080T Date: Oct 15, 2021 Page 10of4

HUSSAIN ABDUL RAHMAN ALISMAIL INDUSTRIAL CO.
BLOCK # 4 IBN ZAHR STREET IN 15T INDUSTRIAL CITY DAMMAM, SAUDI ARABIA
PO BOX 219 DAMMAM, 31421 SAUDI ARABIA

Sample Description : BED SHEET
Country of Onigin : CHINA
Country of Destination : SAUDI ARABIA

As above test item and its relevant information regarding to the submission are provided and confimed by the
applicant. SGS is not liable to either the test item or its relevant information, in terms of the accuracy, suitability,
reliability orfand integrity accordingly.

FRAREEEERARN

Sample Receiving Date : Sep 10, 2021
Test Performing Date : Sep 10, 2021 to Sep 17, 2021
Test Result Summary
No. Test{s) Requested Result(s) Comments

I1ISO 12852-1:2010 Textiles — Assessment of the ignitability of
bedding items —Part 1: ignition source: smouldering cigarette.
For further details, please refer to the following page(s)

1

Non-Ignition !

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch

i s

Arthur Mak
Authorized Signatory
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Mamber of the SGS Group (SGS SA|




Products

ISO 12952-1:2010 ( Fire Reta Certificates

Fabric ( Blanket )

full report available when it is requested

SGS

Test Report No.: GZHL21100425020T Date: Oct 15, 2021 Page 10f4

HUSSAIN ABDUL RAHMAN ALISMAIL INDUSTRIAL CO
BLOCK # 4 IBN ZAHR STREET IN 1ST INDUSTRIAL CITY DAMMAM,
PO BOX 919 DAMMAM, 21421 SAUDI ARABIA

SAUDI ARABIA

Sample Description
Country of Crigin
Country of Destination

: BLANKET
: CHINA
SAUDI ARABIA

As above test item and its relevant information regarding to the submission are provided and confirmed by the
applicant. SGS is not liable to either the test item or its relevant information, in terms of the accuracy, suitability,
reliability or/and integrity accordingly.

Sample Recsiving Date : Sep 10, 2021
Test Performing Date : Sep 10, 2021 to Sep 17, 2021

Test Result Summary

Result(s)
Non-lgnition

| No. Test{s) Requested

1 IS0 12852-1:2010 Textiles — Assessment of the ignitability of
bedding items —Part 1: ignition source: smouldering cigarette.
For further details, please refer to the following pagsls)

igned for and on behalf of
GS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch

[GN]

PSR S ah

Arthur Mak
Authorized Signatory
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Products
GB 8624-2012 ( Fire Retardant ) Certificates

Fabric ( Sofa Fabric )

full report available when it is requested

TEST REPORT
No. : GZIN2101005963CM
Date: Mar 19, 2021

Page: 1of 5
CUSTOMER NAME: HUSSAIN ABDLURAHMAN ALISMAIL INDUSTRIAL COMPANY o
ADDRESS: BLOCK #4 LBN ZAHR STREET IN 1ST INDUSTRIAL CITY DAMMAM,
SAUDI ARABIA
Sample Name : fabric

Above information and sample(s) was/were submitted and confimed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample information
provided by client.

FERRAEARERE

Date of Receipt : Jan 28, 2021
Testing Start Date : Jan 28, 2021
Testing End Date : Mar 19, 2021
Test result(s) :  For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to the
sample(s) tested)

Signed for

SGS-CSTC Standards Technical
Services Co., Ltd. GZ Branch Testing
Center

Tobby Yang
Authorized signatory

Yo 30 ewyy oo

ez Rt Sonenc Puh. [omoms | Tectnd ewhgeet Dt lemgtos Ca S00HD 13622155566 | (N6-20) RTTION) VW QNI GO e
WO RFEERIENEANRESY R 50005 1 BS20 RN | F620 BTN s aeadns o

Mamber of the SGS5 Group [5GS 5A)



Products
ISO 12952-1:2010 ( Fire Reta Certificates

Fabric ( Pillows )

full report available when it is requested

SGS

Test Report No.: GZHL21100425000T Date: Oct 15, 2021 Page 10of4

HUSSAIN ABDUL RAHMAN ALISMAIL INDUSTRIAL CO.
BLOCK # 4 IBN ZAHR STREET IN 1ST INDUSTRIAL CITY DAMMAM, SAUDI ARABIA
PO BOX 912 DAMMAM, 31421 SAUDI ARABIA

Sample Description : PILLOW
Country of Origin : CHINA
Country of Destination : SAUDI ARABIA

As above test item and its relevant information regarding to the submission are provided and confirmed by the
applicant. SGS is not liable to either the test item or its relevant information, in terms of the accuracy, suitability,
reliability orfand integrity accordingly.

Sample Receiving Date : Sep 10, 2021
Test Performing Date : Sep 10, 2021 to Sep 17, 2021
Test Result Summary
No. Test(s) Requested Result{s) Comments

ISO 12952-1:2010 Textiles — Assessment of the ignitability of
bedding items —Part 1: ignition source: smouldering cigarette.

For further details, please refer to the following page(s)

Non-lgnition !

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch

R— L Y

Arthur Mak
Authorized Signatory
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Mamber of the SGS Group (SGS SA|




Products
BS EN 597-1 ( Fire Retardant) Certificates

Fabric ( Fabric Mattress )

full report available when it is requested

Doktiman No : FR-8245-06

BOYTEKS BS EN 597-1/2 TEST REPORT |y larihi :0L012013

Sayfa : .42

Indicative BS EN 597-1:Assessment of the ignitability of mattresses and upholstered bed bases:
Igniton source:smouldering cigarette

Sample Identification
The mattress was described by the client as: PO: AB20.1409-280356-20N4187-10 (STRIPE-104408/01)

Customer
Hussain Abdulrahman Alismail Industrial Co.

Mattress ticking clipped around a piece of Non FR foam (supplied by BOYTEKS)

Conditioning
The specimen was conditioned in an atmosphere of 23+ 2 C and 50+ 5 %rh.

Procedure
The test was carried out as described in BS EN 597-1 using cigarette ignition sources.All cigarette
applications were made on the same test assembly.

Results and observations

The following test results relate only to the ignitability of the combination of materials under the particular
conditions of test. They are not intended as a means of assessing the full potential fire hazard of the
mattress,mattress pad or upholstered bed base in use.

Criteria of ignition Cigarette Comments (including position of the
1 2 3 failing cigarette)

Smouldering criteria * * s

Unsafe escalating combustion (3.1 a) NO NO NO PASS

Test assembly consumed (3.1 b) NO NO NO PASS

Smoulders through thickness (3.1 ¢) NO NO NO PASS

Smoulders more than 1 h (3.1 d) NO NO NO PASS

In final examination, presence of | NO NO | NO PASS

progressive smouldering (3.1 e)
Flaming criteria
Occurrence of flames (3.2) NO NO NO PASS

*Enter “YES if criteria exceeded or “NO” if criteria not exceeded

Test Date: 28.12.2020
Indicative Test Result: PASSED

Signed:
Administrator:

K

)" iakan BAGDAS
Quality Assurance Manager

ANONIM



